
TECHNOLOGY DEEP DIVE: 
Conquering wipes

PAGE 16

IN MY WORDS: 
Paddling with a purpose
PAGE 44

Instruments of
 

Change
SUSTAINABLE OPERATIONS:

Driving down emissions
PAGE 36

Suzanne Potts
Process Laboratory Specialist III
Seattle, Wash.

tpomag.com
FEBRUARY 2018

SUZANNE POTTS BROUGHT A LOVE 
FOR SCIENCE TO LAB OPERATIONS 
IN WASHINGTON’S KING COUNTY
PAGE 30



http://www.blue-white.com


Raptor® Screening Products

Fine Screen
Micro Strainer
Rotating Drum Screen
Septage Acceptance Plant
Septage Complete Plant
Complete Plant
Multi-Rake Bar Screen
Wash Press

WE STAND OUT FROM THE CROWD.
As you would expect from Lakeside, our Raptor® Multi-Rake Bar Screen is an efficient, proven screen technology 
[...]
Brazos River Authority 
Waco, Texas

Dewatering Equipment
❒	AQUA-Zyme Disposal Systems ADS dewatering unit
❒	In The Round Dewatering dewatering system 
 
Grinders/Shredders
❒	Hydra-Tech Pumps S3SHR shredder pump
❒	NOV EZstrip TR Muncher

Headworks
❒	Fluidyne SAM biological wastewater treatment process
❒	SUEZ – Water Technologies & Solutions PROflex reverse
 osmosis system
❒	KSB Amaprop 1000 hybrid mixers
❒	Park Process VortaFlo static mixer
❒	Vaughan conditioning pump
 

PRINT NAME: TITLE:

FACILITY NAME:

MAILING ADDRESS:

CITY: STATE: ZIP:

PHONE: CELL PHONE:

FAX: EMAIL:

Scan and email to: nicole.labeau@colepublishing.com  /  Fax to: 715-546-3786 
Mail to: COLE Publishing Inc., P.O. Box 220, Three Lakes WI 54562   

For FREE information on these biosolids management and headworks products, check the box(es) below:

TPO0218

Septage Receiving Stations
❒	Lakeside Equipment Raptor Septage Complete Plant
❒	ScreenCo Systems Mega Screen receiving station
 
Screening Systems
❒	Huber Technology Rotamat RPPS STAR 
❒	Kusters Water, division of Kusters Zima Corp., 
 ProTechtor Centerflow Band Screen
❒	Parkson Aqua Caiman rake screen

❒	FREE subscription to TPO magazine

Belt Filter/Rotary Presses
❒	Bright Technologies, Division of Sebright Products Inc.,
 belt filter press
❒	Fournier Industries rotary press
❒	JWC Environmental Monster Wash Press
❒	Schwing Bioset dewatering screw press
 
Biosolids Handling/Hauling/Disposal/Application
❒	Boerger BLUEline Rotary Lobe Pump
❒	JDV Equipment Level Lodor cover system
❒	Kuhn North America Knight ProTwin Slinger SLC 132
 spreader
❒	Lystek International thermal hydrolysis system
❒	Paxxo Longofill continuous bag system
 
Biosolids Heaters/Dryers/Thickeners
❒	Veolia Water Solutions & Technologies North America
 rotary drum thickener
❒	Walker Process Equipment, A Div. of McNish Corp., 
 combination boiler/heat exchanger
 
Chemical/Polymer Feeding Equipment
❒	AdEdge Water Technologies ADIN CO2 injection system 
❒	Force Flow Halogen Eclipse and Chlor-Scale
❒	Peabody Engineering & Supply Gemini2 MCU
❒	ProMinent Fluid Controls ProMix-L mixing system
❒	SEEPEX BRAVO chemical metering system
❒	UGSI Chemical Feed a UGSI Solutions Company 
 PolyBlend MAGNUM polymer activation system 
 
Composting Equipment
❒	Roto-Mix Industrial Compost Series mixers 
 

http://www.screencosystems.com
http://www.huberforum.net
http://www.kusterswater.com
http://www.parkson.com
http://www.chopperpumps.com
http://www.lakeside-equipment.com


tpomag.com    February 2018   53

Anue Water Technologies, a leader  
in highly-effective and sustainable 
engineered technologies, offers  
proprietary technology for controlling 
odor, corrosion and FOG. The design 
features ease of operation coupled 
with full telemetry capabilities for 
remote programming and control.  
The integrated ozone and oxygen  
generation systems are proven  
solutions for point source odor and 
force main corrosion control. ANUE’s 
proprietary solutions provide safe, 
non-hazardous, and cost-effective 
methods for the elimination and 
prevention of FOG, odor and corrosion. 
ANUE’s systems are used successfully 
by municipalities across North America 
as well as several countries worldwide.  

 

CONTROL FOG,   ODOR AND
CORROSION
www.anuewater.com  760-727-2683  sales@anuewater.com

FREE INFO – SEE ADVERTISER INDEX

fan spreaders. The front screens are 
self-cleaning, processing up to 1,000 
gpm. The dual screen design is non-
mechanical and uses gravity to separate 
trash from the waste stream. The unit is 
constructed from aluminum and utilizes 
stainless steel 3/8-inch gapped bar screens at 
opposing angles, meeting the 503 
regulations for septic screening. It 
can be set up with a single 6-inch 
inlet hose or two 4-inch inlet hoses capable of off-loading two trucks 
simultaneously. It will not plug with rags or hair, and simple raking to 
the trash drain tray with provided custom tools makes clean-out simple. 
Built-in forklift skids make it portable. An OSHA-compliant catwalk is 
included. 208-790-8770; www.screencosystems.com

 
Screening Systems

HUBER TECHNOLOGY 
ROTAMAT RPPS STAR 

The Rotamat RPPS STAR from 
Huber Technology addresses increased 
equipment protection requirements with 
a 1- or 2-mm pleated perforated plate 
geometry that significantly increases 

throughput and allows for a smaller footprint. 
This results in a reduced capital expenditure 

for the screen and structure. The fold provides additional stiffness criti-
cal to larger drum designs. 704-949-1010; www.huberforum.net

 
KUSTERS WATER, DIVISION 
OF KUSTERS ZIMA CORP., 
PROTECHTOR CENTERFLOW 
BAND SCREEN

The Kusters Water, division of Kusters 
Zima Corp., ProTechtor Centerflow Band 
Screen, with its vertical orientation, is an 
ideal choice for headworks applica-
tions with limited footprint and head-
space. Influent enters the middle of 
the screen and then passes through 
the traveling perforated plate filter belt out the side and bottom, elimi-
nating all bypass and resulting in improved effluent quality and higher 
capture rates. 864-576-0660; www.kusterswater.com

 
PARKSON AQUA CAIMAN

The Aqua Caiman in-channel articulating rake 
screen from Parkson provides durability, ease of oper-
ation, and protection of downstream process equipment. 
The system’s flexible belt assembly handles large solids 
and eliminates the need for bottom bearings. Teardrop-
shaped bars are designed for low headloss. Full rake 
engagement is achieved with the True-Engage bar fas-
tening design. The True-Track chain positioner allows 
for rake engagement adjustment without a hoist. It is 

designed to fit various applications and is ideal 
for plants seeking low-maintenance screening. 
It can be used in conjunction with Parkson’s 

conveyors or wash compactors to complete the screening system. 888-
727-5766; www.parkson.com   

VAUGHAN CONDITIONING PUMP
The Vaughan conditioning pump is a Vaughan sub-

mersible chopper pump mounted on a portable stand that’s 
fitted with a high-velocity mixing nozzle. The unit recir-
culates the contents of the wet well, chopping and mixing 
to produce a homogeneous mixture that is more easily 
pumped out. Floating mats are removed, and solids accu-
mulated on the floor are resuspended. The pump is mounted 
on a portable stand, easily used in multiple applications 
at a single job site, facility or municipality. 888-249-2467; 
www.chopperpumps.com

 
Septage Receiving Stations
LAKESIDE EQUIPMENT RAPTOR 
SEPTAGE COMPLETE PLANT

The Lakeside Equipment Raptor 
Septage Complete Plant is used to man-
age the unloading process and protect 
downstream equipment. The septage 
receiving system with security access 
and hauler management and accounting 
software provides municipalities with 
the tools needed to maximize revenue 
generation and produce more energy with 
a minimum of maintenance. 630-837-
5640; www.lakeside-equipment.com

 
SCREENCO SYSTEMS MEGA SCREEN

The Mega Screen receiving station from ScreenCo Systems has 40.5 
square feet of screening area and is fed through a 6-inch inlet with dual 

FREE INFO ON THESE PRODUCTS — RETURN FOLLOWING FORM

product focus Biosolids Management and Headworks

Rotamat RPPS STAR from 
Huber Technology

Raptor Septage Complete Plant 
from Lakeside Equipment

Aqua Caiman rake screen 
from Parkson

ProTechtor Centerflow Band 
Screen from Kusters Water, 

division of Kusters Zima Corp.

Conditioning pump 
from Vaughan

Mega Screen receiving station 
from ScreenCo Systems

People.
 

The greatest natural resource.
 

tpomag.com
SUBSCRIBE FOR FREE

 ‘‘My job depends  
on surrounding myself 
with good people  
in the organization.  
There are many who 
play different roles  
and who make  
everything come 
together. They allow  
me to succeed  
along with them.”

Donald Malovets
Regional Maintenance Superintendent
Brazos River Authority 
Waco, Texas

Dewatering Equipment
❒	AQUA-Zyme Disposal Systems ADS dewatering unit
❒	In The Round Dewatering dewatering system 
 
Grinders/Shredders
❒	Hydra-Tech Pumps S3SHR shredder pump
❒	NOV EZstrip TR Muncher

Headworks
❒	Fluidyne SAM biological wastewater treatment process
❒	SUEZ – Water Technologies & Solutions PROflex reverse
 osmosis system
❒	KSB Amaprop 1000 hybrid mixers
❒	Park Process VortaFlo static mixer
❒	Vaughan conditioning pump
 

PRINT NAME: TITLE:

FACILITY NAME:

MAILING ADDRESS:

CITY: STATE: ZIP:

PHONE: CELL PHONE:

FAX: EMAIL:

Scan and email to: nicole.labeau@colepublishing.com  /  Fax to: 715-546-3786 
Mail to: COLE Publishing Inc., P.O. Box 220, Three Lakes WI 54562   

For FREE information on these biosolids management and headworks products, check the box(es) below:

TPO0218

Septage Receiving Stations
❒	Lakeside Equipment Raptor Septage Complete Plant
❒	ScreenCo Systems Mega Screen receiving station
 
Screening Systems
❒	Huber Technology Rotamat RPPS STAR 
❒	Kusters Water, division of Kusters Zima Corp., 
 ProTechtor Centerflow Band Screen
❒	Parkson Aqua Caiman rake screen

❒	FREE subscription to TPO magazine

Belt Filter/Rotary Presses
❒	Bright Technologies, Division of Sebright Products Inc.,
 belt filter press
❒	Fournier Industries rotary press
❒	JWC Environmental Monster Wash Press
❒	Schwing Bioset dewatering screw press
 
Biosolids Handling/Hauling/Disposal/Application
❒	Boerger BLUEline Rotary Lobe Pump
❒	JDV Equipment Level Lodor cover system
❒	Kuhn North America Knight ProTwin Slinger SLC 132
 spreader
❒	Lystek International thermal hydrolysis system
❒	Paxxo Longofill continuous bag system
 
Biosolids Heaters/Dryers/Thickeners
❒	Veolia Water Solutions & Technologies North America
 rotary drum thickener
❒	Walker Process Equipment, A Div. of McNish Corp., 
 combination boiler/heat exchanger
 
Chemical/Polymer Feeding Equipment
❒	AdEdge Water Technologies ADIN CO2 injection system 
❒	Force Flow Halogen Eclipse and Chlor-Scale
❒	Peabody Engineering & Supply Gemini2 MCU
❒	ProMinent Fluid Controls ProMix-L mixing system
❒	SEEPEX BRAVO chemical metering system
❒	UGSI Chemical Feed a UGSI Solutions Company 
 PolyBlend MAGNUM polymer activation system 
 
Composting Equipment
❒	Roto-Mix Industrial Compost Series mixers 
 

mailto:sales@anuewater.com
mailto:nicole.labeau@colepublishing.com
www.anuewater.com


54     TREATMENT PLANT OPERATOR

Grit removal technology upgraded 
during expansion

Problem
During a 2016 expansion, management at the Elkhart (Indiana) Waste-

water Treatment Plant decided to replace outdated grit basins to improve 
efficiency and capacity.

Solution
The city chose PISTA VIO grit removal systems from Smith & 

Loveless. Chambers were installed inside existing aerated grit basins, 
increasing flows up to 40 mgd. Chamber internals are made of 304 stainless 
steel, preconstructed, and shipped complete with total grit handling equip-
ment including pumping, conveying, concentration, and PLC controls. A 
circular forced vortex grit chamber allows design of the inlet and outlet 
channels at any variable angle up to 360 degrees, saves space. The system’s 
baffle system promotes a hydraulic 
vortex flow path that provides 95 per-
cent grit removal efficiency across all 
flows for particles down to 100 microns.

 
RESULT

Use of the existing channels 
minimized new construction and 
concrete costs. Testing revealed that 
the systems removed 99 percent of grit down to 100 microns across all 
flows. 800-898-9122; www.smithandloveless.com

 

City ends permit limit 
infringements with additive

Problem
The Southside Wastewater Treatment Plant in Tyler, Texas — a multi-

train activated sludge plant — had seen sporadic effluent quality because of 
aeration limitations, compounded by low and unstable pH and insufficient 
influent alkalinity. The city’s recently commissioned water plant occasion-
ally sent low-pH solids and process water to the facility. This led to inter-
mittent permit limit infringement and potential for violations. Caustic soda 
was used to supply alkalinity and raise the pH, but great care was required 
to prevent pH spiking, and the amount of alkalinity supplied under the 
spiking limitations was marginal.

Solution
The city chose Thioguard Total 

System Treatment, a nonhazardous, 
nonpharmaceutical, technical-grade milk 
of magnesia to supply significantly 
more alkalinity in a biologically reac-
tive form while shifting the pH into a 
bio-optimal range. The product also 
added divalent cations, improving the 
M/D ratio.

 
RESULT

Once on Thioguard and through a fully activated sludge age cycle, 
effluent BOD, TSS, and NH3 numbers dropped to well below permit 
limits and remained level. The city has used the product continuously 
ever since, withstanding random influent quality swings and aeration 
system upsets. 800-227-4287; www.thioguard.com

Dewatering press allows industrial plant 
to meet concentration goal 

Problem
The operators at a Wisconsin-based wastewater treatment facility for a 

cheese and yogurt plant had used a rotary-style press for dewatering. Anaer-
obic sludge at 1.9 to 3.4 percent solids was processed at 45 to 80 gpm. The 
existing dewatering equipment had difficulty achieving the desired 10 per-
cent solids cake and filtrate quality.

Solution
The company chose Trident Processes to 

replace the outdated press with an MD 413 
Dewatering Press that receives anaerobically 
digested biosolids after thickening with a mem-
brane system. The flow to the press is controlled 
by a SEEPEX progressive cavity pump on a vari-
able-frequency drive. The filtrate flows to a side 
tank and is sent to the aeration system by a small 
centrifugal pump on a variable-frequency drive. 
The press yields material at 15 to 20 percent solids.

 
RESULT

“The automation of this press allows us to make changes remotely; 
but even better, the trends allow us a window into the digester,” says the 
plant’s operations manager. “We have improved the cake dryness but 
have really improved on filtrate, allowing us to run the filtrate directly 
to the aeration system. And the automation package has made the oper-
ation much easier.” 800-799-3740; www.tridentprocesses.com    

City looks to oxygen for odor control

Problem
The city of Chestermere, Alberta, relies on Calgary municipal wastewa-

ter treatment plants. That requires extended force main for delivery. City 
leaders were concerned with odor control as Calgary maintained a hydro-
gen sulfide limit of 5 ppm at the monitoring station just upstream of its 
plants. The existing chemical odor-control program was expensive and 
required supply tanks and frequent truck deliveries, which sometimes 
bothered neighborhood residents. Untreated hydrogen sulfide levels exceed 
300 ppm. 

Solution
Anue Water Technologies provided a 

demonstration trailer in a successful pilot test 
of oxygen treatment. It eliminated the odors 
and involved no storage or delivery of chemi-
cals. The pilot enabled the city to try out the 
oxygen-generation equipment, the effectiveness 
of oxygen infusion, and the software for on-site 
and remote monitoring and control while also 
validating the odor control solution on a full-
flow force main test.

 
RESULT

The city purchased a permanent system after the demonstration proj-
ect for installation in summer 2018. 760-727-2683; www.anuewater.com

 

Metering pump resolves plant 
maintenance issues

Problem
West Valley Water District, serving 80,000 customers in Riverside 

County, California, was using a single diaphragm pump to inject 12.5 per-
cent sodium hypochlorite to treat drinking water at two wells. During the 
suction phase, vapor lock caused loss of prime once or twice a month on 
average, requiring an operator to travel to the well site and manually relieve 
the pressure.

Solution
The district replaced the single diaphragm 

pumps with Blue-White Industries’ Pro-
Series-M MD-3 double diaphragm meter-
ing pumps. When the first diaphragm is in 
the suction phase, the second diaphragm is in 
the discharge phase. This allows fluid flow to 